| 2

|
17213 e 2 PARTS LIST

15/16" DEEP (TYP) ITEM|QTY. | PART NUMBER DESCRIPTION
(MINMUM FULL THREAD DERTH)
1143 57AB 1 1 901-10514 HOUSING
[‘5 2 | 2 | 901-20025 | QuILL
94£1.50
344150 - 5| 1| 901-20085 | QuILL
[1.339£0.059 Dmg‘:msgr 03 4| 1] 902-20119 | GEAR M=6.35 z=17
30 A [3.5437 317507 == —
e | 1 [ = 5| 2 | 902-20120 | GEAR M=6.35 z=17
hatt 0 H s INPUT 6 | 1 | 903-60082 | SPLINE BUSHING
] = ©! —H— — | Shoft € 7 [ 1| 903-10389 | INPUT SHAFT
525483 M H 1581 8 | 1 | 903-10390 | OUTPUT SHAFT
| 128833 . 9 | 4 | 904-20001 | BEARING LM67048/LM67010
(o} 10 | 4 [ 904-10031 | BEARING 16006
I 11] 2 | 903-50036 | BUSHING
12| 2 | 905-30038 | VTION SEAL (1.25X2.00X0.315)
22 9.5 13 ] 1 905-30069 VTION SEAL (1.375X2.374X0.374)
fisiey 1w03ne 14| 3 | 905-40007 | O-RING 105mmXx3.1
2773333 +.050
S50 7.06+030 15| 1 | 907-60002 | 1/4"-18 NPT PIPE PLUG
1.076_3:392 o] s254150
[UJ‘ 0.000 | [3.2480.059) 16 | 12| 907-10004 | CAPSCREW 3/8—16UNC x1.0"
e, | W 17 1 | 207-60006 | 9/16"~18UNF PIPE PLUG
T [ - } 18 | 1 | 907-60034 | 9/16"~18UNF RELIEF PLUG
K - K SECTION L S fork device | [19] 1 ['s07-70049 | we nuT
AN sheft © \ 20| 1 | 907-30036 | M8 bolt
O\¢ N2 v OGC 21| 1 | 901-00193 | SHIFTER ASM
©
22| 1 | 909-20009 10.5X20X2 SPACER
23| 1 907-70001 M10 NUT
JE = = [ 24| 2 | 905-40118 | O-RING
25| 1 | 905-40005 | O-RING
26| 1 | 900-10003 | SPRING
N\ - | 27| 1 | 900-20002 | STEEL BALL
7 ‘ ¢ 28| 1 |907-20001 | M24X1.5 NUT
? 0 < 29| 1 | 910-20223 | HANDLE
|
i3 30 | A/R| 909-60021 GASKETS
y 3 21829 31| 2 | 909-20001 | SPACER
6,000
L [son388]
03
Glsigogn H H SECTION
"
F — F SECTION } [CUsTONER
I > [
NOTES: | RPPLCATON
1. RATIO: 1:1 TR CCRERTET] i e AUGER SUPPLIES WA
2. GEARSET: MODULE 6.35 TEETH 17 & 17 v TS e s e G i il
3. 0O NOT FILL WITH OIL 0 {118 P, S e 3 s i 1711718 veu | P A [
4. GEARBOX SUPPLIED WITH BLACK PAINT; o G T | PRl
5. INPUT 2000 RPM o] = ey
Al DESGRPTION oS e oV B e 4 T RAVNG 0. L0
e S LD DRAVIRG ./ SUPERSEDES

3




